PJIX-S, PIX-C - POWERJET

Upd: 22 NOV 2005 GR960062 7797260 - -0-0001

VOLVO NC PJX-C, PJX-S, SX-C1, SX-CT1, SX-RT1, DP-S, DP-C1, DP-D1, DPX-s, Xact™ STEERING, HS1A

PENTA



PJX-S, PJX-C - POWERJET
|
REF | PART NO. | QTY DESCRIPTION NOTES
3856615 1 | Drive Not shown
1 3856382 1| Ring
2 3856400 1 | Seal, Bearing cap
3 3856603 1 | Inspection cover
4 3856464 1| O-ring, 4-5/8 x 3/16
5 3856415 1 | Grommet
6 3856414 1 | Plate
7 3856696 2 | Screw, 1/4-20 x 13
8 3856614 2 | Nut, Steering tube
9 3856417 1 | Bushing, Steering tube
10 3856613 1| Tube SS
11 3856680 1 | Fitting
12 3856678 1 | Extension, Steering
13 3856679 1 | Spacer, Steering extension
14 3856694 1 | Nut
15 3856610 1/|Am
16 160807 1| Key
17 959417 2 | Plug, Ol
18 955989 2 | O-ring
19 3856402 1 | Bowl
20 3856406 1| O-ring
21 3856677 1 | Nozzle
22 3856425 1 | Set screw, 5/16-18 x 19
23 959439 1 | Screw, 5/16-18 x 25
24 3856612 1 | Reverse bucket
25 3856179 1 | Decal, PJX - Power Jet
26 946899 1| O-ring
27 3856387 1 | Housing, Wear ring
28 3856388 1| Wear ring, Standard
3856606 X | Wearring, -0.5 mm O.S
3856607 X | Wearring, -1.0 mm O.S
3856608 X | Wearring, -1.5 mm O.S
29 3856604 1 | Impeller, Aluminum
30 3856385 1 | Nut, Impeller
31 3856401 1 | Seal, Bowl
32 3856399 2 | Bearing
33 3856466 1| Snap ring, -318 x .093
34 854541 1 | Ball bearing
35 3856467 1| Seal, 1.5 x2.250 x .438
36 3856470 1 | Retaining ring
37 3856471 1 | Sealing washer
38 3856468 1| Seal, 1.5 x2.250 x .375
39 3856397 2 | Seal
40 3856380 1 | Housing
41 3856469 2 | O-ring, 2-718 x 3116
42 3856605 1 | Bowl, One piece
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PJX-S, PIX-C - POWERJET

REF | PART NO. | QTY DESCRIPTION NOTES
43 3856408 4 | Bearing, Nyliner
44 | 3856413 1 | Joint
45 3856412 2 | Shaft, Reverse gate
46 | 3856672 1 | Fitting
47 942466 23 | Lock nut
48 940191 23 | Washer, 1/4
49 | 3856695 12 | Screw, FLAT HEAD, 1/4-20 x 38
50| 3856697 11 | Screw, PAN HEAD, 1/4-20 x 38
51| 3856420 2 | Screw, 14-20 UNC x 19
52 3856602 1 | Water input Units w/one-piece bowl only
53 3856693 1 | Rubber plug, Expandable, rubben
54| 3856421 3 | Screw, 5/16-18 UNC x 19
55| 3856422 2 | Screw, 5/16-18 UNC x 90
56 | 3856374 1 | Plate
57 3856375 1 | Bracket, Cavitation plate
58 941670 6 | Washer, 5/16
59 940122 6 | Nut, 5/16
60 3856398 1 | Key, Impeller
61| 3856425 1 | Set screw, 5/16-18 x 19
62| 3856407 1| Pin
63| 3856611 1 | Rudder
64 852835 1 | Zinc electrode
3856516 X | Flushing connection, Accessory Not shown
7797260 - -0-0001 GR960062 Upd: 22 NOV 2005

NC PJX-C, PJX-S, SX-C1, SX-CT1, SX-RT1, DP-S, DP-C1, DP-D1, DPX-s, Xact™ STEERING, HS1A

VOLVO
PENTA



